‘ Agroparts: www.HARDI-INTERNATIONAL.com

PUMP - 321 W/MOUNTING BASE

AQ70-HIN, 07:10:10
Date 29.02.2012 11:15

]» 111571

ﬁ-— 420906 ’, 110575

i

&

1)—334320 POLY (STD)

161405

\ 210243 (10) ™.
Nys—210103 . s
7 210302 (10)

7 460342

(242152 EPDM) T E
(242215 VITON) N \
e R
/\ 7T lt\\ \
Y . J}—331155
210114—&&\(@\\‘ \ \\fe’) 390712 (10)
210832 (10) % \j 210114
- \ S 210832 (10)
110563

PTO: 140932 - 321 7mm STROKE
ENGINE DRIVE: 142774 - 321 3mm STROKE

147710 - 321 10mm STROKE E’/‘ﬁi

— 420862 PN @\@ ;
- ey —— 280011

TN

LR > 728146 —
A\ ST o N y
\ij) 1210103 330024 ‘ 430086
o 210302 (10) .-~
L 161394 < 111571
210243 (10) .
L 210002
110575

75 | Watwrda
430297 ———— X/ AU I U

T 420663




PUMP - 321 W/MOUNTING BASE

Agroparts: www.HARDI-INTERNATIONAL.com

1
AQ70-HIN, 07:10:10
Date 29.02.2012 11:15
order . .
arts-n° description
p aty p
110553 1|VALVE COVER MDL 320 PAINTED
110563 1| CONNECTING ROD MODEL 320
110575 1|PUMP CASING 320
111571 1|DIAPHRAGM COVER MODEL 321 PAIN
140932 1| CRANK SHAFT 320/7
140943 1| CRANK SHAFT MODEL 320-25F
142774 1| CRANK SHAFT 320/3
147710 1|CRANK SHAFT 321/10 GG 540
161372 1|DIAPHRAGM BACKING DISC,320-361
161383 1|DIAPHRAGM UPPER DISC, 320-361
161394 1|DUST PLATE, MODEL 320
161405 1|FOOT 320
210092 1|SEAL FELT D43/30X5
210103 1|BEARING BALL 6306
210114 1|BEARING BALL 6308
210243 1|SEAL OIL 35 X 47 X 7
210302 1|BALL BEARING 6207
210832 1|BALL BEARING 90/50X23 NU2210
242152 1|0-RING D18.2X3 EPDM
242215 1|0-RING D18X3 VITON
280011 1|GREASE NIPPLE 1/8' H TR
330024 1|0-RING D41,1/D34.5 X 3,5
331155 1|SPACER, MODEL 320
332135 1|DIAPHRAGM, POLY alt 33511400
334320 1|0-RING D18X3 POLYURETHANE
390712 1|SPACER RING D84.5/66X2 (P321)
420663 1|BOLT HEX 8.8 DEL M10X120
420862 1|BOLT HEX 8.8 DEL M10X16 FT
420906 1|BOLT HEX 8.8 DEL M10X60
430286 1|BOLT HEX 8.8 DEL M12X30 FT
430297 1|BOLT HEX 8.8 RAW M14X65
460342 1|NUT HEX M10
728146 1|VALVE FOR 361(726890/707932)




